wwwwww

001€2 299 |_

:| 001 _ = SHHTY




No. 100 Remark: BGZ: 23100

BRAKE PEDAL CPL., SINGLE CIRCUIT 1)

Pos. Part No. Description Dimension Quanti Conditions

00 0317 703 0 BRAKE VALVE CPL. SINGLE
00 0325 443 0 BRAKE VALVE

00 0316 893 0 REPAIR KIT

00 0325 436 0 REPAIR KIT

00 0325 439 0 BRAKE PEDAL

00 0325 444 0 PLUNGER

00 0325 441 0 SLEEVE

00 0325 440 0 BRAKE BASE

00 0325 437 0 SUPPORT

,_.,_.,_.,_.,_.,_.,_.,_.,_..2-

0 N O U1 W NN

1) Remarks Up To Serial No. 51200471

TARGO K-Serial Page 2



No. 100A Remark: BGZ: 23100

01752200

TARGO K-SERIE

100A

®
EG2079-1

LIRAS
BGZ 23100

129665

TARGO K-Serial Page 1



No. 100A Remark: BGZ: 23100
BRAKE PEDAL CPL., SINGLE CIRCUIT 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0349 529 0 BRAKE PEDAL ASSEMBL. SINGLE Ztly
2 00 0211 130 0 SCREW PLUG M14X1,5 1
3 00 0349 637 0 SCREW MO08X75 2
4 00 0349 639 0 FLANGE 1
5 00 0349 640 0 BRAKING MODULE 1
6 00 0237 046 0 SCREW PLUG M10X1 1
7 00 0349 642 0 PEDAL LEVER 1
8 00 0215 220 0 GUARD CAP SW17-M10-GPN 1000 5
9 00 0349 624 0 PEDAL 1
10 00 0235 538 0 HEXAGON HEAD BOLT M10X70 1
10 00 0238 316 0 LOCK NUT M10 1
11 00 0236 913 2 FLAT WASHER 10-10,5X20X2 6
12 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X16 3
13 00 0237 453 0 HEXAGON HEAD BOLT M10X30 3
14 00 0349 490 1 BRAKE BASE 3MM 1
15 00 0244 359 0 SOCKET HEAD SCREW M 8X 20 4
16 00 0349 476 1 BRAKE BASE S5MM 1
16 00 0349 625 0 SEAL KIT F. 0349 529.0 1
1) Remarks From Serial No. 51200472

TARGO K-Serial

Page 2



JIH3S-M OOAVL 210293 120921
00zZLovi0

001L€C 299 |

L0} SHHTI |




No. 101 Remark:

BRAKE PEDAL CPL., DUAL CIRCUIT 1)

BGZ: 23100

Pos. Part No. Description

Dimension

Quanti Conditions

00 0325 438 0 BRAKE VALVE
00 0319 524 0 SEAL KIT

00 0325 436 0 REPAIR KIT
00 0325 439 0 BRAKE PEDAL
00 0325 444 0 PLUNGER

00 0325 441 0 SLEEVE

00 0325 440 0 BRAKE BASE
00 0325 437 0 SUPPORT

0 N O U1 W NN

00 0317 717 0 BRAKE VALVE CPL.

DOUBLE

,_.,_.,_.,_.,_.,_.,_.,_.,_..2-

1) Remarks

Up To Serial No. 51200471

TARGO K-Serial

Page 2



No. 101A Remark: BGZ: 23100

01753200

TARGO K-SERIE

101A

EG2078-1

LLIRAS
BGZ 23100

129666

TARGO K-Serial Page 1



No. 101A Remark: BGZ: 23100
BRAKE PEDAL CPL., DUAL CIRCUIT 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0349 528 0 BRAKE PEDAL DOUBLE Ztly
2 00 0211 130 0 SCREW PLUG M14X1,5 1
3 00 0349 639 0 FLANGE 1
4 00 0349 641 0 BRAKING MODULE 1
5 00 0237 046 0 SCREW PLUG M10X1 2
6 00 0349 642 0 PEDAL LEVER 1
7 00 0349 638 0 SCREW M08 X 120 2
8 00 0215 220 0 GUARD CAP SW17-M10-GPN 1000 5
9 00 0349 624 0 PEDAL 1
10 00 0235 538 0 HEXAGON HEAD BOLT M10X70 1
10 00 0238 316 0 LOCK NUT M10 1
11 00 0236 913 2 FLAT WASHER 10-10,5X20X2 6
12 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 3
13 00 0237 453 0 HEXAGON HEAD BOLT M10X30 3
14 00 0349 490 1 BRAKE BASE 3MM 1
15 00 0244 359 0 SOCKET HEAD SCREW M 8X 20 4
16 00 0349 476 1 BRAKE BASE 5MM 1
16 00 0349 626 0 SEAL KIT F. 0349 528.0 1
1) Remarks From Serial No. 51200472

TARGO K-Serial

Page 2



No. 102 Remark: BGZ: 23050

3%
c 08
« '5(_:
g
W _
& (3
=
™
IR
u N
W3 :
— 8

TARGO K-Serial Page 1



No. 102 Remark: BGZ: 23050

BRAKE LINES, SINGLE CIRCUIT 1)

Pos. Part No. Description Dimension Quanti Conditions
ty
1 00 0320 619 1 PRESSURE SWITCH 1
2 00 0249 868 0 T-UNION, ADJUSTM. SWORT-L15 1
3 00 0238 719 0 REDUCING ADAPTER RES-L15/10-OMS 1
ERS.D.024
4 00 0317 500 1 HYDR. HOSE 2SN 08 N90ON90 1280 -1
V18
5 00 0215 639 0 SCREW-IN FITTING SDS-L10X9/16-18UNF 1
-2A-TY
6 00 0325 443 0 BRAKE VALVE 1 2)
7 00 0317 494 1 HYDR. HOSE 1SC6 NN 1
8 00 0325 906 2 HYDR. HOSE 1 3)
8 00 0317 498 1 HYDR. HOSE 1SN6 NN 1 4)
9 00 0317 677 0 T-PIECE SWORT-L10 MOD. 1/81
NPTF
10 00 0249 866 0 | -UNION W.ERS.D.2388900 1 3)
1) Remarks Up To Serial No. 51200471
2) Remarks see illustration plate 100
3) Remarks from No. 51200318
4) Remarks to No. 51200317

TARGO K-Serial Page 2



No. 102A Remark: BGZ: 23050

01754201

102A

LLIRAS

BGZ 23050

129667/01

TARGO K-Serial Page 1



No. 102A Remark: BGZ: 23050

BRAKE LINES, SINGLE CIRCUIT 1)

Pos. Part No. Description Dimension Quanti Conditions
1 00 0349 583 0 HYDR. HOSE W.ERS.D.0349 583.1 Ztly
2 00 0349 502 0 SCREWING W.ERS.D. 238 982.1 3
3 00 0349 477 0 BRAKE VALVE 1
4 00 0349 540 0 HYDR. HOSE 1
5 00 0349 540 0 HYDR. HOSE 1 2)
5 00 0349 538 0 HYDR. HOSE 2SC 8 NN 1125 1 3)
6 00 0317 677 0 T-PIECE SWORT-L10 MOD. 1/8 1
NPTF
7 00 0320 619 1 PRESSURE SWITCH 1
8 00 0249 866 0 L-UNION W.ERS.D.2388900 1 3)
00 0249 868 0 T-UNION, ADJUSTM. SWORT-L15 1
10 00 0238 218 0 RED.ADAPTER KNOB KOR15/12-L-OMS 1 3)
ERS.D. 2
11 00 0215 477 0 REDUCING ADAPTER RES-L18/12-OMS 1 3)
ERS.D.024
12 00 0349 584 0 HYDR. HOSE 3/8 X 2695 1 3)
1) Remarks From Serial No. 51200472
2) Remarks from No. 51200552
3) Remarks to No. 51200551

TARGO K-Serial Page 2



Thank you so much for reading.
Please click the “Buy Now!”
button below to download the

complete manual.

After you pay.
You can download the most
perfect and complete manual In

the world immediately.

Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/claas-targo-k-serial-telehandler-parts-catalogue-manual-instant-download-sn-51200011-51299999/



